
Water Recovery and Reuse:  
Guideline for Safe Application  
of Water Conservation Methods 
in Beverage Production and  
Food Processing



A Publication of the Center for Risk Science Innovation and Application  (RISA)

Water Recovery and Reuse: 
Guideline for Safe Application  
of Water Conservation Methods 
in Beverage Production and  
Food Processing



Copyright © Agriculture & Food Systems Institute 2013

This work is licensed under the Creative Commons Attribution-Noncommercial-No Derivative 
Works 3.0 United States License. To view a copy of this license, visit http://creativecommons.org/
licenses/by-nc-nd/3.0/us/ or send a letter to Creative Commons, 171 Second Street, Suite 300, San 
[...]
the WWTP effluent by MF and purification of the final rinse effluent from the bottle 
washing units using two types of systems.

Microfiltration of WWTP effluent and recycling of the permeate in unit processes 
which are not directly in contact with the product led to considerable reductions 
in raw water input by 40% and liquid discharged to the river by 56%. There are 
two proposed alternatives for purification of final rinse effluent for reuse in bottle 
washing units. These are by MF/RO system and DF/IE system. The MF/RO system 
recovers pure water and caustic solution in the process. This membrane application 
can reduce groundwater input by 58% and liquid discharged to the receiving water 
by 81.5%. On the other hand, treatment of rinse water by DF/IE recovers only water. 
This technology reduced water input to 57% and the liquid discharge by 80.5%.

Water Quality Type of Usage Consumption 
Rate (m3/d) 

Wastewater 
Generated 

(m3/d) 

Pre-treated Line D cleaning 49 49 

Cleaning of trucks 123 123 

Scrubbers 10 10 

Training center 22 11 
Canteen 21 11 

Backwashing of softener tanks 338 338 

Manual washing of stocks 117 117 

Cleaning of toilets, machines, etc 1,071 854 

Subtotal 1,751 1,513 

Soft Lubrication of line D 40 40 

Post-mix line 96 96 

PET line 35 35 

Boilers 68 55 

Cooling water (refrigeration) 307 307 

Bottle washers 1,708 1,708 

Subtotal 2,254 2,241 

Treated Product 1,101 0 

Cleaning of pipelines/drinking 125 122 

Subtotal 1,226 122 

Treatment losses (filter backwash, etc.) 367 367 

Grand total 5,598 4,243 

CASE STUDY 5, TABLE Average Water Consumption and Wastewater Generation Rates 
of the Plant



58  | 

Case Study 6—Singapore: Membrane Filtration for Reuse of 
Wastewater from Beverage Industry
From: Tay JH, Jeyaseelan S (1995) Resources, Conservation and Recycling 15:33–40

Abstract

Selection of technology for wastewater treatment depends on the influent charac-
teristics and the required quality of the final product, cost, and ease of production. 
Feasibility studies on using membrane technology for the reuse of bottle washing 
wastewater from the beverage industry were carried out in the laboratory. The qualities 
and cost of the final product were compared with city potable water. The study revealed 
that reuse of bottle washing wastewater after ultrafiltration and reverse osmosis mem-
brane filtration treatment systems not only reduced the consumption of potable water 
but also helped conserve energy. The payback periods of ultrafiltration and reverse 
osmosis treatment systems were found to be about 2 and 5 years, respectively.

Description

The Singapore government encourages the beverage industry to reuse bottles. About 
85% of the total bottles sold in Singapore are returned for reuse. Large amounts 
of water are used for washing and rinsing of the returned bottles. The bottles are 
soaked in a sodium hydroxide solution then washed and rinsed with 70–80°C hot 
water. Considerable reduction in energy consumption can be achieved if the hot 
wastewater is treated and reused without losing its heat energy. Two-membrane 
filtration processes (ultrafiltration and reverse osmosis) were used. The treated water 
is comparable to the quality of the municipal water.

Parameter City Water 
Supply 

Bottling 
Washing 

Wastewater 

Ultrafiltration 
System 

Reverse 
Osmosis 
System 

pH 7.5 8.5 7.5 7.4 

COD (mg/L) 680.0 30.0 4.0 

Turbidity (NTU) 0.8 11.0 <0.1 <0.1 

Color (Hazen unit) <5.0 90.0 <5.0 <5.0 

Total dissolved solids (mg/L) 50.0 3370.0 170.0 23.0 

Conductivity (Scm) 70.0 3360.0 168.0 20.0 

Temperature (oC) 26 65–70 50–51 354 

Total coliform ND ND ND ND 

E. coli ND ND ND ND 

Conclusions

Municipal water costs S$2.17/m3 and large amounts of energy are required to heat to 
70°C to 80°C from 26°C. Recycling the bottle washing wastewater with membrane 
filtration treatment achieves payback periods for the two systems of 2 and 5 years, 
respectively.



Guideline for Water Recovery and Reuse | 59  

Case Study 7—United States: Sustainable, Cost-Saving Best 
Management Practices for Dairy Plants

The primary objective was to address wastewater management and reuse oppor-
tunities at dairy facilities while achieving full compliance with effluent limits. The 
approach that the company developed was well aligned with sustainability, and water 
reuse and conservation, and was anticipated to provide substantial benefits to finan-
cial performance, and to the communities in which company facilities are located. 

Two facilities were examined: a combined dairy and bakery in Southern California, 
and a combined dairy and ice cream plant in Washington State. Sewer surcharge 
costs were projected to increase significantly over the next 3 years at the Southern 
California facility. Advanced treatment involving a membrane bioreactor (MBR) was 
investigated as a means to reduce BOD/COD and suspended solids (SS) loading in the 
effluent. Surcharge rates are a function of wastewater strength and volume, so MBR 
would reduce wastewater strength associated surcharge costs. Reuse options were 
irrigation water for adjacent properties, wash water for truck cleaning, and general 
recycled water feed to existing local purple lines. Preliminary estimates indicated 
savings of $25 million on surcharge fees over the project life, with a payback period 
on the capital investment of approximately 4 years. 

At the Washington State facility, the company was struggling to maintain compliance 
with effluent pH and floatable oil and grease (FOG) limitations in their industrial 
wastewater discharge permit. Fines for non-compliance could exceed $25,000 per day 
per violation. A fast-track design of a pH and FOG control system was initiated and 
a consultant recommended improving wastewater management practices upstream 
of treatment to maintain compliance and reduce wastewater management costs. The 
selected design would provide 100% compliance with discharge provisions, and an 
effluent sampling program would lay the groundwork for future water reuse options. 
A MBR pilot has been identified and is under evaluation as the first step toward 
meeting wastewater management and water reuse goals.

An expanded Water/Waste Management Plan (WWMP) was developed to provide 
the data necessary to evaluate potential process adjustments and support for struc-
tural wastewater treatment processes. Typically, up to 30% of dairy plant losses can 
be eliminated by improved operational practices. A WWMP aims at eliminating 
preventable losses and applying engineering improvements to minimize these losses. 
Accordingly, a WWMP will provide a double benefit: reducing wastewater treatment 
and sewage discharge fees, and increasing revenue by limiting lost or unrecoverable 
product and saving costs on water purchases. 

Implementation of a program for maintaining compliance, upgrading/adding 
wastewater treatment technologies to existing equipment, and exploring water 
conservation methods and process best practices are not without challenges. These 
challenges included retrofitting existing wastewater infrastructure while maintaining 



60  | 

uninterrupted, 24-hour operation of the manufacturing process, which often repre-
sented thousands of dollars of product per minute. Additionally, smaller footprints 
for new infrastructure were often mandatory, as existing floor space was already 
allocated to production processes. Process modifications to improve facility water 
use and conservation methods required extensive investigation of current practices, 
and future training of employees in new best practices. 



Guideline for Water Recovery and Reuse | 61  

Case Study 8—Canada: An Apple Processing Facility Addresses 
Limited Access to Municipal Water and Wastewater Services

In 2009, an apple processing plant, located in Southern Ontario, Canada, did not have 
access to municipal water or wastewater treatment services: Water for processing, 
washing, and sanitation was provided by two wells. The company installed a waste-
water treatment system that could treat the wastewater from beverage processing 
and upgrade it to potable water standards, so it could be reused for sanitation and so 
forth in compliance with Canadian Food Inspection Agency (CFIA) strict standards. 

Solution

ALTECH Technology Systems Inc. proposed a System HydroKleenÔ membrane 
bioreactor (MBR) with reverse osmosis (RO) to produce potable quality water for  
clean in place (CIP) process equipment and other sanitation activities. As an acti-
vated sludge process with flow through aerobic and anoxic chambers, close to 100% 
of the organics would be degraded. The un-degraded organics and microbes could 
be separated by an ultrafiltration (UF) membrane and the concentrate would then 
be re-circulated to the head of the process so un-degraded organics get two passes 
through the bioreactor; hydraulic residence time is almost unlimited. The anoxic zone 
of the MBR is instrumental in de-nitrification and reacting with the dead microbes, 
substantially reducing the amount of waste sludge.

After the UF membrane, the permeate would be low in BOD, TSS, nitrogen, phos-
phorous, and harmful bacteria. To upgrade to potable water standards, the water 
could pass through a RO system. Concentration levels would be “zero” for BOD, TSS, 
N, and P. Chlorine disinfection would maintain a low residual chlorine. Ultraviolet 
(UV) technology could also be used. Finally, a small amount of water from the RO 
concentrate would be discharged, with government approval, to a septic bed to purge 
the system of sodium salts. The build-up of salts would be the limiting factor for the 
number of times the water can be re-circulated. 

Results

The fully automated System HydroKleen™ MBR was sized to process 10,000 gallons 
per day of process wastewater to potable water standards, per Ontario Drinking Water 
Legislation O. Reg 170 and O. Reg 319. The potable water was used for all flume 
water, tank cleaning, sanitation, CIP units, and all floor and equipment cleaning in 
compliance with CFIA regulations.

Inlet concentrations of organics from operations into the waste treatment system 
averaged between 4,000 and 6,000 mg/L BOD. After RO treatment, there are virtually 
no organics, total suspended solids, phosphorous, or nitrogen. Daily heterotrophic 
plate counts are now consistently below standards at less than 500 CFU/mL and no 
E. coli.



62  | 

The original cost of the system was CAD $350,000, including engineering, fabrica-
tion, installation, and automation. The system has been operating consistently and 
reliably for a number of years, delivering the required amount of high-quality water 
to ensure the process is satisfied and not disrupted. Algoma Orchards has since 
implemented many programs and innovations implementing water conservation 
and water sustainability.



Guideline for Water Recovery and Reuse | 63  

Case Study 9—Australia: Yatala Brewery, Queensland

From: Foxall C (2011) 20 Years of Beers: Becoming the World Benchmark in Water 
Consumption. Presented at the QWestnet Sustainability Forum, 10 June 2011. 

All types of wastewater produced in the brewery with the exception of reverse osmosis 
brine discharge are treated and recycled. 

Wastewater is subject to:

 ■ Pre-screening
 ■ Clarification and acidification
 ■ Anaerobic treatment leading to reduction in COD and the production of 

biogas (85%–90% methane*), which is used as a fuel source for boilers
 ■ Dissolved air flotation (DAF)
 ■ Moving bed bioreactor
 ■ Microfiltration and reverse osmosis
 ■ Advanced oxidation (UV light/titanium dioxide)
 ■ Chlorination

Recycled water is used for cleaning, including the first rinse of storage vessels, boiler 
feed, and cooling tower make-up. 

The benefits include water savings of 1.3–1.5 mL/d, wastewater discharges reduced 
to 0.8 L per liter of beer, greatly reduced discharges of COD, and suspended solids. 
Water use reduced from 3.5 to 2.2 L per liter of beer. 

* It is uncommon for brewery wastewater to produce biogas with 85%–90% methane; 
typically this is 60%–70%.



64

Appendix B 
Selected Citations

American Public Health Association (2012) Standard Methods for Examination of Water and 
Wastewater. American Public Health Association, Washington DC. Available from: http://
www.standardmethods.org/.

Asano T, Burton F, Leverenz H, Tsuchihashi R, and Tchobanoglous G; Metcalf & Eddy Inc (2006) 
Water Reuse Issues Technologies and Application. New York, NY: McGraw-Hill. Available 
from: http://www.mhprofessional.com/product.php?isbn=0071459278.

Beverage Industry Environmental Roundtable (BIER) (2007) Water Use Benchmarking in the 
Beverage Industry, Trends and Observations. 

Beverage Industry Environmental Roundtable (BIER) (2012) Water Use Benchmarking in the 
Beverage Industry - Trends and Observations in 2011. Available from: http://www.biero-
undtable.com/files/BIER Water Use Benchmarking Report 2012.pdf.

California Department of Health (2009) Regulations Related to Recycled Water. Available 
from: http://www.cdph.ca.gov/certlic/drinkingwater/Documents/Recharge/
Purplebookupdate6-01.PDF (Accessed November 2011).

Codex Alimentarius (2003) General Principles of Food Hygiene CAC/RCP 1–1969. Available 
from: http://www.codexalimentarius.org/standards/list-of-standards/en/?provide=stand-
ards&orderField=fullReference&sort=asc&num1=CAC/RCP%20 (Accessed March 2012). 

Codex Alimentarius (2011) Natural Mineral Waters CAC/RCP 33-1985. Available from: http://
www.codexalimentarius.org/download/standards/224/CXP_033e.pdf.

enHealth (2011) Guidance on Use of Rainwater Tanks. Available from: http://www.ircsa.org/
factsheets/Cunliffe.pdf (Accessed November 2011).

Environment Protection and Heritage Council, the Natural Resource Management Ministerial 
Council and the National Health and Medical Research Council (EPHC, NRMMC, 
NHMRC) (2006–2009) Australian Guidelines for Water Recycling. Available from: http://
www.recycledwater.com.au/index.php?id=16%20 (Accessed November 2011).

European Council Drinking Water Directive (98/83/EC). Available from: http://ec.europa.eu/
environment/water/water-drink/index_en.html (Accessed October 2012).

Food and Agriculture Organization of the United Nations (FAO) (1997) Hazard Analysis and 
Critical Control Point (HACCP) System and Guidelines for its Application. United Nations 
Food and Agriculture Organization; CAC/RCP 1-1969, Rev. 3. Available from: http://www.
fao.org/docrep/005/Y1579E/y1579e03.htm.

Food Standards Australia and New Zealand (FSANZ) (n.d.) Australia New Zealand Food 
Standards Code. Available from: http://www.foodstandards.gov.au/foodstandards/food-
standardscode.cfm (Accessed November 2011).

Foxall C (2011) 20 Years of Beers: Becoming the World Benchmark in Water Consumption. 
Presented at the QWestnet Sustainability Forum, 10 June 2011. Available from: http://biero-
undtable.com/files/BIER Benchmarking Publication 2012.pdf (Accessed November 2011).

http://www.cdph.ca.gov/certlic/drinkingwater/Documents/Lawbook/RWregulations-01-2009.pdf
http://www.codexalimentarius.net/download/standards/23/CXP_001e.pdf
http://www.ephc.gov.au/taxonomy/term/39
http://bieroundtable.com/files/BIER Benchmarking Publication 2012.pdf 
http://bieroundtable.com/files/BIER Benchmarking Publication 2012.pdf 


Guideline for Water Recovery and Reuse| 65  

Jiménez B (2011) Safe sanitation in low economic development areas, Treatise M.Sc. 82. In: Treatise 
on Water Science, edited by Wilderer P. Vol. 4. Oxford: Academic Press. pp 147–201. Available 
from: http://www.sciencedirect.com/science/referenceworks/9780444531995#ancv0025.

National Health and Medical Research Council, Natural Resource Management Ministerial 
Council (2011) Australian Drinking Water Guidelines. Australian Government. Available 
from: http://www.nhmrc.gov.au/guidelines/publications/eh52.

New South Wales Food Authority (2008) Water Reuse Guideline: Food Businesses Considering 
Reusing Water. Available from: http://www.foodauthority.nsw.gov.au/_Documents/indus-